
 
 

Council Meeting 
 

AGENDA 
 

Tuesday, June 10, 2025 
6:00 PM 
City Hall 

 

 
I. CALL TO ORDER 

1. Invocation 

2. Roll Call 

3. Approval of Agenda 

4. Approval of Consent Agenda 

a. April 15, 2025 Planning Commission Minutes 

b. April 22, 2025 HPC Minutes 

c. May 6, 2025 Called Session Minutes 

d. May 13, 2025 City Council Minutes 

e. May 13, 2025 Executive Session Minutes 

f. May 28, 2025 Called Session Minutes 

g. May 28, 2025 Executive Session Minutes 

II. PUBLIC FORUM 

1. Public Presentation(s) 

a. Star Readers- Kade and Koen Eason 

b. Monroe Estates-Volunteer Recognition 

2. Public Comment(s) 

1



III. BUSINESS ITEMS 

1. City Administrator Update 

2. Assistant City Administrator Update 
[...]
 System R&M - Inside 4,209           14,822         26,035         62,988         155,297        

Sys R & M - Inside/Shipping -               -              -              -              44             

Repair & Maintenance 4,209           14,822         26,035         62,988         157,068        

Util Costs - Util Fund 366             356            1,476          1,422          4,315          

Covid-19 Expenses -               -              -              -              -              

Mileage Reimb -               -              -              -              -              

Auto & Truck Fuel 1,768           1,904          7,267          6,069          29,647         

Food 367             468            905            1,241          2,908          

Sm Tool & Min Equip 262             (4,217)         1,055          1,238          16,318         

 Meters 3,787           -              5,968          5,952          17,776         

Sm Oper Supplies 710             1,214          2,322          4,461          22,719         

Construction Material -               -              -              -              -              

Tires -               -              -              -              -              

Uniform Exp -               -              -              -              -              

Repairs & Maintenance (Inside) -               -              -              -              -              

Equip Pur (<$5M) -               -              -              -              -              

Dam Claims -               -              -              -              -              

SUPPLIES (ACTUAL) 248,955$        171,019$       1,333,543$     1,057,938$     2,276,804$     

  AS BUDGET 181,368$        25,733$        725,470$       102,933$       Not Applicable

  % ACTUAL TO BUDGET 137.27% 664.58% 183.82% 1027.79% Not Applicable

CAPITAL OUTLAY

 Amortization Def Chg 2016 Bond 1,080$          1,080$         2,160$         2,160$         4,320$         

Amort 2020 Bond Premium (692)$           (692)$          (2,767)$        (2,767)$        (8,302)$        

Page 8

162



NATURAL GAS: EXPENSES REPORTING PERIOD: 04/2025 MONROE

Apr 2025 Apr 2024 FY2025 YTD FY2024 YTD

MOST RECENT 

12-MONTH

Amort Right To Use Asset 1,287$          -$             6,517$         -$             20,672$        

Depr Exp 22,901$         19,335$        116,934$       77,342$        242,150$       

Capital Lease -$              -$             -$             -$             -$             

Int Exp 2016 Rev Bond 879             1,305          3,516          5,218          12,250         

Interest Exp - 2020 Rev Bonds 3,417           3,417          13,670         13,670         41,009         

Capital Lease Interest -               -              -              -              -              

Lease Liability Interest 352             352            1,406          1,406          4,219          

Issuance Costs -               -              -              -              -              

CAPITAL OUTLAY (ACTUAL) 29,224$         24,797$        141,435$       97,029$        316,317$       

  AS BUDGET 4,547$          4,976$         18,190$        19,902$        Not Applicable

  % ACTUAL TO BUDGET 642.63% 498.38% 777.55% 487.53% Not Applicable

FUND TRANSFERS

Admin Alloc - Adm Exp 135,735$        113,905$       497,832$       367,763$       1,177,542$     

Transfer To Gf 108,250         37,594         234,838        140,468        337,649        

Transfer To Cip -               -              -              -              -              

Transfer - Insurance -               -              -              -              -              

Transfer - E&R -               -              -              -              -              

FUND TRANSFERS (ACTUAL) 243,985$        151,499$       732,670$       508,231$       1,515,192$     

  AS BUDGET 194,109$        134,401$       776,437$       537,603$       Not Applicable

  % ACTUAL TO BUDGET 125.69% 112.72% 94.36% 94.54% Not Applicable

TOTAL EXPENSES (ACTUAL) 607,827$        423,423$       2,590,094$     2,015,270$     5,161,016$     

  AS BUDGET 477,257$        259,740$       1,909,027$     1,038,961$     Not Applicable

  % ACTUAL TO BUDGET 127.36% 163.02% 135.68% 193.97% Not Applicable

Page 9

163



 

215 North Broad Street  Monroe, GA 30655  770.267.7536 
 

 

To:  City Council 

From:  Rodney Middlebrooks 

Department:  Water, Sewer, Gas & Electric Department  

Date:  06/10/2025 

Subject:  Approval for Jacks Creek Wastewater Treatment Engineering 

 

 

Budget Account/Project Name: Jacks Creek Wastewater Treatment Expansion 

Funding Source:  

Budget Allocation: $0.00   

Budget Available: $0.00   

Requested Expense: $1,619,665.00  Company of Record: Wiedeman and Singleton, Inc. 

 

 

Description:  
Staff recommends approval to proceed with engineering services encompassing design, permitting, and 
bidding for the proposed expansion of the Jacks Creek Wastewater Treatment Plant to a capacity of 6.8 MGD. 
 
Background: The Jacks Creek Wastewater Treatment Plant is currently permitted for a Maximum Monthly 
Flow (MMF) of 3.4 million gallons per day (MGD). In 2022, the City was granted a Waste Load Allocation 
(WLA) by the Georgia Environmental Protection Division (EPD) for planning purposes, authorizing treated 
effluent discharge into Jacks Creek from the facility. The City has submitted its Environmental Information 
Document (EID) and its Design Development Report (DDR). As such, the next major step in securing 
additional treatment system capacity is to begin detailed design and permitting, which includes preparation 
of engineering drawings and technical specifications for the subsequent solicitation of bids from general 
contractors. 

 
 
 
Attachment(s): 
Wiedeman & Singleton Proposal 
 
 
 

 

164



T R O Y  B E G A N
P E T E R  J O H N S

P E T E R  S N Y D E R
H A R O L D  W I E D E M A N

WIEDEMAN AND SINGLETON, INC.
CIVIL AND ENVIRONMENTAL ENGINEERS

3091 GOVERNORS LAKE DRIVE
S U I T E  4 1 0

N O R C R O S S ,  G E O R G I A  3 0 0 7 1

1 3 1  E A S T  M A I N  S T R E E T
S U I T E  3 0 3

R O C K  H I L L ,  S O U T H  C A R O L I N A  2 9 7 3 0

W W W . W I E D E M A N . C O M

PROTECTING PUBLIC HEALTH AND THE ENVIRONMENT FOR OVER 100 YEARS

May 30, 2025

Sent Via Email

Mr. Rodney Middlebrooks
Water, Sewer, Gas & Electric Director
City of Monroe 
215 N. Broad Street
Monroe, Georgia 30655

Re: Proposal for Professional 
Engineering Services –
Jacks Creek WPCP Expansion 
to 6.8 MGD

Dear Mr. Middlebrooks:

We appreciate the opportunity to submit the attached proposal for professional engineering services to 
assist the City of Monroe (City) with the required design, permitting, and bid services associated with 
the proposed Jacks Creek Water Pollution Control Plant (WPCP) Expansion to 6.8 MGD.  As the next 
major step in securing additional treatment system capacity, we are prepared to begin work on this 
project immediately and look forward to working on this important project for the City.

If you have any questions or need any additional information, please let me know.

Sincerely,

WIEDEMAN AND SINGLETON, INC.

Peter J. Johns, P.E.
Chairman

Enclosures

Cc:  Logan Propes – Monroe City Administrator

165



City of Monroe Jacks Creek WPCP Expansion to 6.8 MGD – Proposal for Professional Engineering Services 

WIEDEMAN AND SINGLETON, INC Page I-1

I: SCOPE OF SERVICES 

Project Understanding
Municipal wastewater treatment in Monroe, Georgia is provided by the City of Monroe (City). 
The City owns and operates the Jacks Creek Water Pollution Control Plant (WPCP), which is 
located at 2200 Highway 83 South, Monroe, Georgia. The facility is currently permitted for a total 
maximum monthly flow (MMF) of 3.4 million gallons per day (MGD-MMF) of wastewater 
treatment. The City received a wasteload allocation (WLA) for planning purposes from the 
Georgia Environmental Protection Division (EPD) in 2022 for a stream discharge into Jacks Creeks 
from the Jacks Creek WPCP. Subsequently, the City developed and submitted the following 
engineering reports associated with upgrades and expansion at the Jacks Creek WPCP to 
Georgia EPD: 

• Environmental Information Document (EID) for Jacks Creek Water Pollution Control Plant 
Upgrade and Expansion to 6.8 MGD, (Wiedeman and Singleton, Inc., Dated April 17, 2025)

• Design Development Report (DDR) for Jacks Creek WPCP Expansion to 6.8 MGD, 
(Wiedeman and Singleton, Inc., Dated November 14, 2024)

The required EID public meeting was conducted on April 15, 2025, and EPD formally approved 
the EID on May 22, 2025.  EPD’s approval of the DDR was received on May 29, 2025. As such, the 
next major step in securing additional treatment system capacity is to begin detailed design 
and permitting, which includes preparation of engineering drawings and technical 
specifications for the subsequent solicitation of bids from general contractors. 

The EID and DDR were based on upgrade and expansion of the Jacks Creek WPCP in two 
phases over the next 20 years or more as shown on the attached Process Flow Diagram and 
Preliminary Site Plan graphics.  It is our understanding, however, that the City would like to 
proceed with combining both phases into one. As such, our proposal presented herein is for 
providing the engineering services needed during the detailed design and bid phases of the 
project to expand the Jacks Creek WPCP in one construction contract to 6.8 MGD as follows:

• Installation of Second Vortex Grit Chamber: One (1) additional vortex grit tank will be 
installed to remove grit at peak flows of at least 18 MGD.

• New Flow Equalization Tanks: Two new Flow Equalization (EQ) Tanks will be constructed 
at the site of the existing Trickling Filters; the existing Trickling Filters will be taken out of 
service to better control the required organic loading of the proposed activated sludge 
process for nutrient removal. These EQ Tanks will provide the required storage capacity 
to “buffer” peak flows and to prevent having to oversize downstream treatment 
components. 

• Conversion of Existing Trickling Filter Pump Station to EQ Pump Station: While the existing 
Trickling Filters are taken out of service, the Trickling Filter Pump Station will be converted 

166



(EX. AERATION BASINS)

(EX. CHLORINE
CONTACT TANK)

(EX. SETTLING TANKS)

SUPERNATANT

RECYCLE SUPERNATANT

RETURN SLUDGE

NOTE:
SCREENINGS AND
GRIT TO LANDFILL

NITRATE RECYCLE

SUPERNATANT

EFFLUENT FLOW RATE (MGD)

5-DAY BIOCHEM. OXYGEN DEMAND
(mg/L)

TOTAL SUSPENDED SOLIDS (mg/L)

AMMONIA, AS N (mg/L)

TOTAL PHOSPHORUS, AS P (MG/L)

DISSOLVED OXYGEN, MIN. (mg/L)

E. coli (counts/100 mL)

pH, MIN. -MAX. (STD. UNITS)

5.1 6.8

10.0 8.0

13.3                        10

1.3                       0.95

0.3                       0.25

6.0 6.0

126 126

6.0 -8.5 6.0 -8.5

LIME

GRAVITY
SEWER

VORTEX GRIT
TANKS

ANAEROBIC SELECTOR BASINS
(JET MIXING SYSTEM W/O

AERATION)

MECHANICAL
SCREENS

PUMP
STATION A

ANOXIC
SELECTOR BASINS
(JET MIXING W/ OR

W/O AERATION)
AERATION BASINS

(FINE BUBBLE
AERATION)

ALUM

FILTER
BACKWASH

PUMPS

ALUM TERTIARY
FILTERS

POST AERATION TANK
REUSE WATER

PUMPS

UV STRUCTURE

EFFLUENT
PARSHALL

FLUME

CASCADE
AERATION

NPDES
DISCHARGE TO
JACKS CREEK

SUPERNATANT
PUMPS

RETURN SLUDGE
PUMPS

WASTE SLUDGE
PUMPS

AEROBIC
DIGESTERS

BELT PRESS
FEED PUMPS

POLYMER

BELT FILTER
PRESS

DEWATERED
SLUDGE TO
LANDFILL

NPDES CONSTITUENT/PARAMETER
EFFLUENT LIMITS

(MAX. MONTHLY AVG.)

EQ TANKS

SECONDARY
CLARIFIERS

EQ  PUMP STATION
(EX. T.F. PUMP STA.)

FLOW SPLITTER
STRUCTURE

DENITIFIED
RECYCLE

NITRATE CYCLE
PUMPS

DENITRIFIED
RECYCLE PUMPS

JACKS CREEK WPCP UPGRADE AND EXPANSION
PROPOSED PROCESS FLOW DIAGRAM

167



CONVERSION
TO PUMP

STATION A

DRAIN
P.S.

CHLORINE
BUILDING

SECONDARY
CLARIFIERS

RAS/WAS
P.S.

DEMO
TRICKLING

FILTERS

ADMIN.
BUILDING

BLOWER
BUILDING

SOLIDS
HANDLING
FACILITY

WAS
FLOW
METER

M.H.

WAS P.S.
AND

VALVE
PIT

VORTEX GRIT
CHAMBER

T/WALL 737.50'
T/WEIR 731.40'

CONVERSION TO
AEROBIC

DIGESTER NO. 1
T/WALL 795.50'

AEROBIC
DIGESTER
BLOWERS

SCREEN
STRUCTURE

FILTER OPTION A
T/WALL 733.00'
T/WEIR 731.00'

SUPERNATANT
P.S.

CONVERSION
TO AEROBIC
DIGESTER #2

T/WALL 759.50'

CONVERSION
TO EQ PUMP

STATION

AERATION
BASINS NO. 1-6
T/WALL 741.00'
T/WEIRS 739.00' VORTEX

GRIT
CHAMBER

NO. 2

CONVERSION
TO ANAEROBIC

SELECTORS
T/TANK 733.50'
T/WEIR 730.50'

NEW BLOWER
BUILDING

ANOXIC
SELECTORS
NO. 1 - NO. 3

T/WALL 741.50'
T/WEIR 740.00'

RAS/WAS
P.S. NO. 2

FILTER
BACKWASH

P.S.

POST AERATION
TANK

T/TANK 733.00'
T/WEIR 730.00'

SECONDARY
CLARIFIERS

NO. 3 & NO. 4
T/WALL 740.00'

T/WEIRS 738.00'

AERATION
BASINS NO. 7-8
T/WALL 741.00'

T/WEIRS 739.00'

REUSE
BOOSTER

PUMP

BULK ALUM
FEED

FACILITIES

UV STRUCTURE
EFF. WEIR 728.50'

EQ TANK #1

FLOW SPLITTER
STRUCTURE

T/WALL 733.50'
T/WEIR 731.00'

FILTERS
NO. 11 - 12

FILTER OPTION B
T/WALL 738.00'

MAX. INF. WS 735.00'
EFF. WEIR 731.00'

EQ TANK #2

NEW CAL-FLO
LIQUID LIME

SYSTEM

PARSHALL FLUME &
CASCADE AERATION

T/WALL 733.00'

JACKS CREEK WPCP UPGRADE AND EXPANSION
PRELIMINARY SITE PLAN

LEGEND

EXISTING

3.4 MGD UPGRADES
(YR 2023)

5.1 MGD EXP.
(FUTURE PH. 1)
6.8 MGD EXP.

(FUTURE PH. 2)

SITE PLANSITE PLAN

140'70'0

168



City of Monroe Jacks Creek WPCP Expansion to 6.8 MGD – Proposal for Professional Engineering Services 

WIEDEMAN AND SINGLETON, INC Page I-2

into the EQ Pump Station to allow for excess flows to be pumped to the new EQ Basins at 
a rate of 10 MGD.

• Conversion of Existing Primary Settling Tanks to Anaerobic Selectors: The existing Primary 
Settling Tanks will be converted into Anaerobic Selectors to enhance biological nutrient 
removal, particularly phosphorus removal. 

• Conversion of Existing Sludge Pump House to Pump Station A: The existing Sludge Pump 
House at the Primary Settling Tanks will be modified to house the pumps for the new Pump 
Station A, which will pump flow from the Anaerobic Selectors to the Anoxic Selectors.

• Conversion of Existing Aeration Basins to Anoxic Selectors: The existing Aeration Basins will 
be converted into Anoxic Selector Basins, which will enhance biological nutrient removal 
and enhance the settling of biological solids. Denitrified recycle MLSS from the Anoxic 
Selectors will be returned to the Anaerobic Selectors at a rate approximately equal to 
the influent plant flow rate.

• New Aeration Basins: Eight (8) new Aeration Basins will be constructed to provide 
adequate activated sludge treatment using fine bubble aeration. These basins will 
provide volume for year-round nitrification. Air will be supplied by centrifugal blowers, 
using fine bubble diffusers installed on the bottom floors of the Aeration Basins.

• New Blower Building: A New Blower Building will be constructed to house the blowers for 
the new Aeration Basins.

• Additional Secondary Clarifiers #3 and #4: Two (2) new Secondary Clarifiers will be 
constructed to bring the total number of Secondary Clarifiers to four (4). The new clarifiers 
will be sized larger than the existing clarifiers to lower the hydraulic surface overflow rate 
for all the Clarifiers to acceptable levels.

• New Tertiary Filters: To comply with the new NPDES limits for total suspended solids and 
total phosphorus, effluent from the Secondary Clarifiers must be filtered. The new Tertiary 
Filters will either be Disc Filters or Deep Bed Granular Media Continuous Backwash Filters. 
Both types are commonly used for municipal wastewater treatment, and the final type 
of Filters to be installed will be determined during detailed design. Filter backwash pumps 
will be installed to pump the backwash water from the filters to the new aeration basins.

• Conversion of Existing Chlorine Contact Tank to Post Aeration Tank: One (1) existing 
Chlorine Contact Tank will be converted for use as a Post Aeration Tank to ensure NPDES 
compliance with dissolved oxygen requirements.

• UV Disinfection: A new UV System will be installed immediately downstream of the Tertiary 
Filters to disinfect the effluent wastewater prior to discharge to Jacks Creek. This will 
replace the existing disinfection process using chlorine and the need for sulfur dioxide 
gas for dechlorination.

• New RAS/WAS Pump Station #2: One (1) new RAS/WAS pump station will be installed to 
provide sufficient RAS and WAS pumping capacities at the expanded flows. The new 

169



City of Monroe Jacks Creek WPCP Expansion to 6.8 MGD – Proposal for Professional Engineering Services 

WIEDEMAN AND SINGLETON, INC Page I-3

RAW/WAS Pump Station #2 will operate in parallel with the existing RAW/WAS Pump 
Stations.

• Capacity Upgrades to Existing Aerobic Digester #1 and Conversion of Existing Anaerobic 
Digester to Aerobic Digester #2: The existing Anaerobic Digester currently in service will 
be converted into an Aerobic Digester, to give the WPCP additional solids stabilization 
and handling capability. Due to the increased solids loading to the digesters, (i.e., as a 
result of more advanced treatment), upgrades will also be made to existing equipment 
for Aerobic Digester #1.

• New Bulk Liquid Lime System: A new, larger capacity Liquid Lime System will be installed 
for pH and alkalinity adjustment, which will help optimize the proposed biological nutrient 
removal process. The larger system will allow for dilution of the lime slurry at delivery and 
will provide at least 30 days of chemical storage.

• New Bulk Alum Feed System: A new, larger Bulk Alum Feed System will be installed to 
enhance the WPCP’s capability to remove phosphorus, allowing them to meet their 
effluent Total Phosphorus limit. The bulk liquid storage tank will provide at least 30 days of 
chemical storage.

Scope of Services
We have divided our proposed scope of 
services for the referenced project into the 
following work tasks:

 Design Phase Services (Work Task 001); 
and,

 Bid Phase Services (Work Task 002).

A detailed breakdown of our proposed 
services for each of these work tasks is 
presented herein. It is our understanding that 
professional engineering services required 
during construction, if any, will be negotiated 
after bid and award of the project to a 
general contractor. 

DESIGN PHASE SERVICES (WORK TASK 
001)

SUBTASK 1.01 – CONDUCT PROJECT KICK-OFF 
MEETING
After being issued a Notice to Proceed, 
Wiedeman and Singleton (W&S) will conduct 

a project kick-off meeting with the City’s 
project team/staff at the Jacks Creek WPCP 
to review the proposed project objectives, 
schedule, and special conditions. The 
meeting agenda will be prepared by W&S.

SUBTASK 1.02 – PERFORM REQUIRED FIELD 
SURVEYING SERVICES 
A field survey of the existing Jacks Creek 
WPCP will be conducted by Robbie 
Henderson Surveying & Planning. The survey 
will include adequate detail to produce the 
civil site and erosion and sedimentation 
control plans with maximum 2-foot contour 
intervals.  Also, all existing above ground 
features such as structures, driveways, roads, 
curbing, catch basins, etc. at the site will be 
surveyed and shown on the proposed 
construction drawings. See Robbie 
Henderson’s proposal provided herein for 
additional information regarding the 
proposed field surveying scope of services.

170



City of Monroe Jacks Creek WPCP Expansion to 6.8 MGD – Proposal for Professional Engineering Services 

WIEDEMAN AND SINGLETON, INC Page I-4

Additionally, W&S will hire a specialty sub-
consultant to complete a 3D laser scan of the 
existing as-built conditions of some of the 
WPCP structures and appurtenances (e.g., 
Existing Trickling Filter Pump Station, Existing 
Sludge Pump House, etc.). W&S will use these 
scans to produce the required engineering 
drawings needed during construction.

SUBTASK 1.03 – PERFORM GEOTECHNICAL 
INVESTIGATION
A geotechnical investigation will be 
conducted by Southern Geotechnical 
Consultants (SGC), LLC at the Jacks Creek 
WPCP. The purpose of the geotechnical 
investigation will be to establish engineering 